CERTIFICATE OF COMPLIANCE

Certificate Number  041614-MH49998
Report Reference  MH49998-20140203
Issue Date  2014-April-16

Issued to: Portwest Ltd.

Portwest House

Westport Business and Technology Park
Castlebar Road

Westport, Co. Mayo, Ireland

This is to certify that  Flash Fire Protective Garments
representative samples of  Coyeralls: UFR50, UFR51, UFR88, UFR48, UBiz1, UBiz5

Have been investigated by UL in accordance with the
Standard(s) indicated on this Certificate.

Standard(s) for Safety: = NFPA 2112, Standard on Protective Garments for
Protection of Industrial Personnel Against Flash Fire, 2012
Edition

Additional Information:  Sge the UL Online Certifications Directory at
www.ul.com/database for additional information

Only those products bearing the UL Classification Mark should be considered as being covered by
UL's Classification and Follow -Up Service.

e
The UL Classification Mark includes: UL in a circle: with the word “CLASSIFIED” ® (as shown); a control
number (may be alphanumeric) assigned by UL; a statement to indicate the extent of UL's evaluation of
the product; and the product category name (product identity) as indicated in the appropriate UL
Directory.

Look for the UL Classification Mark on the product.

Wliom £ Gy

William R. Carney, Director, North American Certification Programs
uLLLC

Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL. For questions, please
contact a local UL C Service Rep ive at www.ul /
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